
H:\Files\TGOLD\11048\Integrated Discharge Permit\R17 Permit Application Narrative.Docx\\12/11/17\065 
  12/11/17\7:28 AM 

 
 

 

INTEGRATED DISCHARGE PERMIT APPLICATION NARRATIVE 

BLACK BUTTE COPPER PROJECT 

MEAGHER COUNTY, MONTANA 

 
 

 

 

 
 

Submitted by: 

Tintina Montana, Inc. 
Black Butte Copper Project 

P.O. Box 431 
White Sulphur Springs, MT 59645 

406-547-3466 

 

 

 

 

 

Prepared by: 

Hydrometrics, Inc. 
3020 Bozeman Ave. 
Helena, MT 59601 

 
 
 

 
 

 
December 2017 

 
 



H:\Files\TGOLD\11048\Integrated Discharge Permit\R17 Permit Application Narrative.Docx\\12/11/17\065 

 ii 12/11/17\7:28 AM 

TABLE OF CONTENTS 

 

LIST OF TABLES ...........................................................................................................iii 
[...]
numbers on the figure refer to the stream numbers in the Table V-2.

Appendix V-3. RO and Antiscalant Vendor Software Projections: Using the feed water chemistry to
the RO system from Table V-2, RO vendor software from Dow Process and Water Solutions was used to
evaluate and model the full-scale design of a two-pass RO system. This was conducted for a single skid



at both 10 Deg C and 25 Deg C to calculated the anticipated operating pressures, fluxes, brine water
quality and effluent water quality produced by the RO system. The selected membrane and overall
configuration was selected and optimized to achieve all discharge limits, especially for total nitrogen. In
addition, vendor software from Avista Chemical was used to evaluate various antiscalants for use in the
RO system to minimize/prevent membrane scaling. The software uses the feed water chemistry and RO
configuration to predict the type of dosage of antiscalant required to ensure that sparingly soluble salts do
not exceed their solubility limits. This analysis was conducted at the two operating temperatures. The
results of this analysis show that a small dose of Vitec 3000 will prevent salts from precipitating in the
membrane system.

Appendix V-4. VSEP Vendor Software Projections: VSEP software was used to perform a similar
evaluation on RO concentrate. The results of vendor software in this section shows the design
configuration, operating pressure, and water quality of the final brine concentrate and treated effluent.



APPENDIX V-1

Overall Site Material Balance



172,000 m

3

/yr

86.4 gpm

205,000 m

3

/yr

103.0 gpm

Water from CTF

84,000 m

3

/yr

42.2 gpm

Direct Precipitation

on Pond

10,000 m

3

/yr

5.0 gpm

Evaporation

16,000 m

3

/yr

8.0 gpm

Thickener Overflow

3,807,000 m

3

/yr

1,912.1 gpm

Reclaim Water

3,972,000 m

3

/yr

1,995.0 gpm

Surface Water Transfer

110,000 m

3

/yr

55.2 gpm

Water Lost to

Concentrate

14,000 m

3

/yr

7.0 gpm

Ore Water

48,000 m

3

/yr

24.1 gpm

Mill Catchment

Runoff

26,000 m

3

/yr

13.1 gpm

Mill Treated Water

178,000 m

3

/yr

89.4 gpm

Treated Water

792,000 m

3

/yr

397.7 gpm

377,000 m

3

/yr

189.4 gpm

Dewatering

995,000 m

3

/yr

499.7 gpm

Recycled

29,000 m

3

/yr

14.6 gpm

Freshwater Losses

(Dust Suppression, Etc.)

11,000 m

3

/yr

5.3 gpm

Miscellaneous

Freshwater

Requirements

49,000 m

3

/yr

24.6 gpm

Unused

Freshwater

9,000 m

3

/yr

4.5 gpm

Void Loss

205,000 m

3

/yr

103.0 gpm

Other Freshwater

Requirements

Runoff

16,000 m

3

/yr

8.0 gpm

Precipitation

and Runoff

84,000 m

3

/yr

42.2 gpm

Underground

Infiltration

Gallery

Water Treatment

Plant

Cemented

Tailings

Facility

Process Water Pond

Mill

Underground

Dewatering

Underground

Tailings

Storage

Tailings Paste

Plant

NOTES:
1. ALL WATER VOLUMES ARE EXPRESSED IN UNITS OF CUBIC METRES PER YEAR AND

GPM EQUIVALENTS.
2. WATER IN TAILINGS PASTE IS ASSUMED TO BE UNRECOVERABLE.
3. SEEPAGE IS ASSUMED TO BE ZERO AS THE FACILITIES ARE LINED.

Reference: Modified after Knight Piesold (2017): Report No. VA101-46-/3-2

Estimated Groundwater Consumptive Use Components

Foundation Drain

40,000 m

3

/yr

20.0 gpm

RO Brine

181,000 m

3

/yr

90.9 gpm

3

1

4

11

4

12

1

18

5

13

9
10

3

8

1476

15 2 1914

Void Loss

172,000 m

3

/yr

86.4 gpm

995,000 m

3

/yr

499.7 gpm

16

17

FIGURE V-1
Annual Water Balance Schematic for Mean Case - Year 6

Black Butte Copper Project

 Meagher County, Montana

Prepared by Tetra Tech Inc. (March 2017)

geotw
Typewritten Text
4.  THE NUMBERS IN THE BOXES CORRESPOND TO TABLE V-1 in APPENDIX V-1.

geotw
Rectangle



Table V-1
Site Wide Mass Balance

Stream ID (See Figure V-1) 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19

Description
Underground
Dewatering

Mill
Catchment

Runoff

Surface
Water

Transfer

CTF
Foundation

Drain

Water
From CTF

to PWP

Runoff to
PWP

Direct
Precip

PWP Evap
Ore Water

to Mill
Water Loss

to Conc

Cement/
Paste Void

Loss

Under-
ground
Tailings
Storage

Cement
Tailings

RO Brine
Conc.

Mill
Treated
Water

Reclaim
Water to

Mill

Mill
Thickener

OF to PWP

Dust
Supression

Treated
Water

Discharge
(combined)

Flow, gpm               499.7             13.1             55.2             20.0             42.2               8.0               5.0               7.0             24.1               7.0           189.4             86.4           103.0             90.8             89.4        1,995.8        1,912.9                  5.3           402.3
          lb/min 4,170.78 109.33 461.3 166.8 352.4 66.7 41.7 58.5 201.2 58.5 1,582.5 1,582.5 1,582.5 761.4 746.3 16,678.6 15,982.9 44.2 3,355.5

Specific Gravity 1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.0 1.0 1.01 1.00 1.00 1.00 1.00 1.00
Temperature,  Deg C 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.0 25.0 25.00 25.00 25.00 25.00 25.00 25.00

Commons
pH 6.7 7.1 6.0 7.4 4.1 7.0 7.0 6.0 6.7 10.4 10.4 10.4 10.4 6.7 8.4 6.0 10.4 5.9 8.1
Total Alkalinity 183.0 218.0 120.7 212.0 97.0 25.0 - 120.7 183.0 76.7 76.7 76.7 76.7 1,066.7 252.9 120.7 76.7 0.20 100.23
Nitrogen, Ammonia 4.40 - 11.40 - - - - 11.40 4.40 11.04 11.04 11.04 11.04 25.83 4.81 11.40 11.04 0.10 0.10
Nitrogen, Nitrate 33.0 0.0 86.8 0.2 - - - 86.8 33.0 84.0 84.0 84.0 84.0 197.6 36.2 86.8 84.0 0.22 0.22
Silica 1.55 - 0.38 - 2.45 - - 0.38 1.55 - - - - 7.39 1.35 0.38 <0.001 <0.001 <0.001
Phosphorus 0.00 - 0.06 - 0.26 - - 0.06 0.00 0.06 0.06 0.06 0.06 0.04 0.0 0.1 0.1 0.00 0.00

Anions
Bicarbonate 223 266 147 258 118 30 - 147 223 4 3.6 3.6 3.6 1,299.1 293 147 4 0 120
Carbonate 0.08 0.22 0.01 0.41 0.00 0.02 - 0.01 0.08 8.44 8.44 8.44 8.44 0.85 5.9 0.0 8.4 0.00 0.87
Chloride 1.38 1.28 135.59 - 34.30 - - 135.59 1.38 129.15 129.15 129.15 129.15 337.43 20 136 129 0.01 0.01
Fluoride 1.14 0.70 0.52 0.10 0.66 - - 0.52 1.14 0.28 0.3 0.3 0.3 5.7 1.0 0.5 0.3 <0.001 <0.001
Nitrate 146 0.09 384.2 0.66 - - - 384.2 146.1 372.0 372.00 372.00 372.00 875.17 160.3 384.2 372.0 0.98 0.98
Sulfate 304 265 904 12 765 5 - 904 304 865 864.90 864.90 864.90 1,917.88 350 904 865 <0.001 <0.001

Cations
Calcium 89 85 521 59 132 - - 521 89 516 515.58 515.58 515.58 887.48 162 521 516 0.08 40.18
Magnesium 79 55 19 18 92 - - 19 79 0.01 0.01 0.01 0.01 389.19 71 19 0.01 0.04 0.04
Potassium 11 3 29 - - - - 29 11 28 28.17 28.17 28.17 66.29 12 29 28 0.08 0.08
Sodium 15 16 43 2 13 14 - 43 15 42 41.89 41.89 41.89 92.84 17 43 42 0.08 0.08
Ammonium 5.64 - 14.65 - - - - 14.65 5.64 0.87 0.87 0.87 0.87 33.10 5.38 14.65 0.87 0.13 0.13

Aluminum 0.012 - 0.374 - 17.700 - - 0.374 0.012 0.001 0.001 0.001 0.001 0.249 0.045 0.374 0.001 <0.001 <0.001
Arsenic 0.004 0.067 0.045 - 0.031 - - 0.045 0.004 0.045 0.045 0.045 0.045 0.050 0.009 0.045 0.045 <0.001 <0.001
Barium 0.001 0.011 0.004 0.050 0.004 - - 0.004 0.001 0.003 0.003 0.003 0.003 0.018 0.003 0.004 0.003 <0.001 <0.001
Cadmium - - 0.000 - 0.001 - - 0.000 - - - - - 0.000 0.000 0.000 - <0.001 <0.001
Chromium - - 0.004 - 0.012 - - 0.004 - 0.004 0.004 0.004 0.004 0.002 0.000 0.004 0.004 <0.001 <0.001
Copper - - 4.003 - 61.300 - - 4.003 - 2.930 2.930 2.930 2.930 0.549 0.100 4.003 2.930 <0.001 <0.001
Iron (+2) 0.002 1.130 0.000 - - - - 0.000 0.002 - - - - 0.005 0.001 0.000 - <0.001 <0.001
Iron (+3) - - 0.014 - 0.636 - - 0.014 - - - - - 0.027 0.005 0.014 - <0.001 <0.001
Lead - - 0.092 - 0.027 - - 0.092 - 0.096 0.096 0.096 0.096 0.048 0.009 0.092 0.096 <0.001 <0.001
Manganese 0.165 0.025 0.093 - 2.730 - - 0.093 0.165 0.001 0.001 0.001 0.001 0.820 0.150 0.093 0.001 <0.001 <0.001
Nickel 0.007 0.001 0.195 - 8.500 - - 0.195 0.007 0.016 0.016 0.016 0.016 0.133 0.024 0.195 0.016 <0.001 <0.001
Strontium 10.500 14.500 4.247 0.140 2.620 - - 4.247 10.500 2.000 2.000 2.000 2.000 52.905 9.650 4.247 2.000 0.010 0.010
Zinc 0.030 0.010 0.259 - 0.826 - - 0.259 0.030 0.248 0.248 0.248 0.248 0.275 0.050 0.259 0.248 <0.001 <0.001

Gases
Ammonia 0 - 0.01 - - - - 0.01 0.01 12.59 12.59 12.6 12.6 0.11 0.76 0.01 12.59 0.00 0.01
Carbon Dioxide 60 30 170 14 10,421 5 - 170 60 0 0 0.0 0.0 247 1 170 0 1 1

Other - -
TSS 150 10 7 26 150 150 - 7 - 4 4 4.0 4.0 1 0 7 4 <0.001 <0.001
TDS (sum of ions) 889 708 2,209 350 1,258 49 - 2,209 889 1,979 1,979 1,978.7 1,978.7 5,973 1,110 2,209 1,979 1.7 163
TDS (180 Deg C) 777 575 2,136 221 1,199 34 - 2,136 777 1,977 1,977 1,976.9 1,976.9 5,323 963 2,136 1,977 1.6 103
Total Hardness, mg/L CaCO3 560.3 458.6 1,382.5 220.7 715.7 - - 1,382.5 560.3 1,288.1 1,288.1 1,288.1 1,288.1 3,876.7 706.8 1,382.5 1,288.1 0.4 100.4
Scaling Indicies

Langelier Saturation Index (0.7) (0.2) (0.9) 0.0 (3.4) - - (0.9) (0.7) 1.9 1.9 1.9 1.9 0.9 1.4 (0.9) 1.9 (7.1) 0.3
All values in mg/L, unless noted othewise



APPENDIX V-2

Water Treatment Plant Material Balance (Operational Phase)



Storage
Tank Clarifier Clearwell Pressure

Media Filter

Two Pass
Reverse
Osmosis

Cartridge
Filter

Limestone
Contactor UIG Discharge

Mine Dewatering

Backwash
Reclaim

Tank

Filter
Press

Dispose Cake in
Tailings Facility

RO
CIP Skid

FeCl3

Floc

HCl

Antiscalant

Mill Catchment
Runoff

Surface Water Transfer
From Process Pond

RO Reject
To Process Pond

Mill Treated
Water Supply
(Gland seals, etc.)

81.75% Recy’

CTF Foundation
Drain

Dust Suppression

2 Skids, 250 gpm each
(500 gpm total)

Figure V-2
Water Treatment Operational Phase Flow Diagram

Black Butte Copper Project
Meagher County, Montana

Lime

2

3

4

5 6

7

8

9

10

11

12 13

14

1
15

16

17



Table V-2
Water Treatment Plant Mass Balance

Stream ID (See Figure V-2) 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17

Description
Underground
Dewatering

Mill
Catchment

Runoff

Surface
Water

Transfer

CTF
Foundation

Drain

Combined
WTP Feed

Clarifier
Feed

Filter Press
Cake

Clarifier
Overflow

Sand Filter
Backwash

Sand Filter
Effluent

Mill
Treated
Water

Filtered
Efflluent to

RO

RO Feed
Water

RO Brine
Conc.

Treated
Effluent

(RO Perm)

Dust
Supression

Treated
Water

Discharge
(combined)

Flow, gpm               499.7             13.1             55.2             20.0           588.0           588.0             0.15           587.7             21.8           587.7             89.4           498.3           498.4             90.8           407.4                  5.3           402.3
          lb/min 4,170.78 109.33 461.3 166.8 4,908.2 4,908.7 1.5 4,906.5 182.2 4,906.5 746.3 4,160.1 4,160.6 761.4 3,398.0 44.2 3,355.5

Specific Gravity 1.00 1.00 1.00 1.00 1.00 1.00 1.20 1.00 1.00 1.00 1.00 1.00 1.00 1.01 1.00 1.00 1.00
Temperature,  Deg C 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00 25.00

Commons
pH 6.7 7.1 6.0 7.4 6.6 8.4 8.4 8.4 8.4 8.4 8.4 8.4 6.8 6.7 5.9 5.9 8.1
Total Alkalinity 183.0 218.0 120.7 212.0 178.9 262.1 252.9 252.9 252.9 252.9 252.9 252.9 194.6 1,066.7 0.2 0.2 100.2
Nitrogen, Ammonia 4.40 - 11.40 - 4.81 4.81 4.81 4.81 4.81 4.81 4.81 4.81 4.81 25.83 0.12 0.10 0.10
Nitrogen, Nitrate 33.0 0.0 86.8 0.2 36.2 36.2 36.2 36.2 36.2 36.2 36.2 36.2 36.2 197.6 0.22 0.22 0.22
Silica 1.55 - 0.38 - 1.35 1.35 1.35 1.35 1.35 1.35 1.35 1.35 1.35 7.39 <0.001 <0.001 <0.001
Phosphorus 0.00 - 0.06 - 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.04 <0.001 0.00 0.00

Anions
Bicarbonate 223 266 147 258 218 304 293 293 293 293 293 293 237 1,299 1.2 0.3 120.4
Carbonate 0.08 0.22 0.01 0.41 0.07 6.09 5.87 5.87 5.87 5.87 5.87 5.87 0.12 0.85 0.00 0.00 0.87
Chloride 1.38 1.28 135.59 - 13.93 20.49 20.49 20.49 20.16 20.16 20.16 20.16 61.49 337.43 0.01 0.01 0.01
Fluoride 1.14 0.70 0.52 0.10 1.04 1.04 1.04 1.04 1.04 1.04 1.04 1.04 1.04 5.69 <0.001 <0.001 <0.001
Nitrate 146 0.09 384.2 0.66 160.3 160.3 160.3 160.3 160.3 160.3 160.3 160.3 160.3 875.2 0.98 0.98 0.98
Sulfate 304 265 904 12 350 350 350 350 350 350 350 350 349 1,918 - - -

Cations
Calcium 89 85 521 59 128 162 162 162 162 162 162 162 162 887 0.08 0.08 40.18
Magnesium 79 55 19 18 71 71 71 71 71 71 71 71 71 389 0.04 0.04 0.04
Potassium 11 3 29 - 12 12 12 12 12 12 12 12 12 66 0.08 0.08 0.08
Sodium 15 16 43 2.0 17 17 17 17 17 17 17 17 17 93 0.08 0.08 0.08
Ammonium 5.64 - 14.65 - 6.17 5.38 5.38 5.38 5.38 5.38 5.38 5.38 6.16 33.10 0.13 0.13 0.13

Aluminum 0.012 - 0.374 - 0.045 0.045 0.045 0.045 0.045 0.045 0.045 0.045 0.045 0.249 <0.001 <0.001 <0.001
Arsenic 0.004 0.067 0.045 - 0.009 0.009 0.009 0.009 0.009 0.009 0.009 0.009 0.009 0.050 <0.001 <0.001 <0.001
Barium 0.001 0.011 0.004 0.050 0.003 0.003 0.003 0.003 0.003 0.003 0.003 0.003 0.003 0.018 <0.001 <0.001 <0.001
Cadmium - - 0.000 - 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000 <0.001 <0.001 <0.001
Chromium - - 0.004 - 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.002 <0.001 <0.001 <0.001
Copper - - 4.003 - 0.376 0.376 1,090 0.100 0.100 0.100 0.100 0.100 0.100 0.549 <0.001 <0.001 <0.001
Iron (+2) 0.002 1.130 0.000 - 0.027 0.027 101 0.001 0.001 0.001 0.001 0.001 0.001 0.005 <0.001 <0.001 <0.001
Iron (+3) - - 0.014 - 0.001 3.438 13,567 0.005 0.005 0.005 0.005 0.005 0.005 0.027 <0.001 <0.001 <0.001
Lead - - 0.092 - 0.009 0.009 0.009 0.009 0.009 0.009 0.009 0.009 0.009 0.048 <0.001 <0.001 <0.001
Manganese 0.165 0.025 0.093 - 0.149 0.150 0.150 0.150 0.150 0.150 0.150 0.150 0.149 0.820 <0.001 <0.001 <0.001
Nickel 0.007 0.001 0.195 - 0.024 0.024 0.024 0.024 0.024 0.024 0.024 0.024 0.024 0.133 <0.001 <0.001 <0.001
Strontium 10.500 14.500 4.247 0.140 9.650 9.650 9.650 9.650 9.650 9.650 9.650 9.650 9.649 52.905 0.010 0.010 0.010
Zinc 0.030 0.010 0.259 - 0.050 0.050 0.050 0.050 0.050 0.050 0.050 0.050 0.050 0.275 <0.001 <0.001 <0.001

Gases
Ammonia 0 - 0.01 - 0.01 0.76 0.76 0.76 0.76 0.76 0.76 0.76 0.02 0.11 0.00 0.00 0.01
Carbon Dioxide 60 30 170 14 68 1 1 1 1 1 1 1 46 247 1 1 1

Other
TSS 150 10 7 26 129 129 477,899 15 400 0.1 0.1 0.1 0.0 0.8 <0.001 <0.001 <0.001
TDS (sum of ions) 889 708 2,209 350 990 1,127 1,110 1,110 1,110 1,110 1,110 1,110 1,090 5,973 2.6 1.7 163
TDS (180 Deg C) 777 575 2,136 221 881 975 964 964 963 963 963 963 971 5,323 2.0 1.6 103
Total Hardness, mg/L CaCO3 560.3 458.6 1,382.5 220.7 623.6 706.9 706.8 706.8 706.8 706.8 706.8 706.8 706.7 3,876.7 0.4 0.4 100.4
Scaling Indicies

Langelier Saturation Index (0.7) (0.2) (0.9) 0.0 (0.6) 1.4 1.4 1.4 1.4 1.4 1.4 1.4 (0.3) 0.9 (7.1) (7.1) 0.3
All values in mg/L, unless noted othewise



APPENDIX V-3

Reverse Osmosis and Antiscalant Model Outputs (Operational Phase)



System Design Overview

Permeate Flux reported by ROSA is calculated based on ACTIVE membrane area. DISCLAIMER: NO WARRANTY, EXPRESSED OR
IMPLIED,AND NO WARRANTY OF MERCHANTABILITY OR FITNESS, IS GIVEN. Neither FilmTec Corporation nor The Dow
Chemical Company assume liability for results obtained or damages incurred from the application of this information. FilmTec Corporation
and The Dow Chemical Company assume no liability, if, as a result of customer's use of the ROSA membrane design software, the
customer should be sued for alleged infringement of any patent not owned or controlled by the FilmTec Corporation nor The Dow
Chemical Company.

Project: Tintina Reject to Pond rev22
Prepared By:

ROSA 9.1 ConfigDB u399339_282
Case: 1

9/15/2015

Raw Water TDS 1088.19 mg/l % System Recovery (7A/1) 81.84 %
Water Classification Surface Supply SDI < 5 Flow Factor (Pass 1) 0.85
Feed Temperature 25.0 C Flow Factor (Pass 2) 0.85

Pass #
Stage #
Element Type
Pressure Vessels per Stage
Elements per Pressure Vessel
Total Number of Elements
Pass Average Flux
Stage Average Flux
Permeate Back Pressure
Booster Pressure
Chemical Dose
Energy Consumption

Pass 1
1 2 3

ECO-440i ECO-440i ECO-440i
5 3 1
6 6 6

30 18 6
14.70 gfd

15.53 gfd 14.49 gfd 11.14 gfd
50.00 psig 30.00 psig 15.00 psig
0.00 psig 0.00 psig 0.00 psig

-
1.54 kWh/kgal

Pass 2
1 2

ECO-440i ECO-440i
4 2
6 6

24 12
18.57 gfd

19.52 gfd 16.67 gfd
15.00 psig 15.00 psig
0.00 psig 0.00 psig

-
1.12 kWh/kgal

Page 1 of 2ROSA report

5/1/2017file:///C:/Program%20Files%20(x86)/Dow%20Chemical/ROSA9/MyProjects/Tintina%20R...

robert.kimball
Highlight

robert.kimball
Highlight

robert.kimball
Highlight



Project Information:
Tintina Black Cloud WTP

Design Warnings:
-- Pass 1